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TEST REPORT FOR BOSTIK, INC.
Report No.: M5942.02-301-32-R1
Date: 05/09/22

BOSTIK, INC.
11320 Watertown Plank Road
Wauwatosa, Wisconsin 53226

SCOPE

Intertek Building & Construction (B&C) was contracted by Bostik, Inc. to perform seismic
performance testing in accordance with AAMA 501.6 to determine the dynamic seismic drift
causing glass fallout on their Porcelain Panel Facade System installed with Bostik PanelTack
System. Results obtained are tested values and were secured by using the designated test
methods. Testing was conducted at Intertek B&C test facility in Fresno, California.

This report does not constitute certification of this product nor an opinion or endorsement by this
laboratory.

SUMMARY OF TEST RESULTS

Based on the results of the dynamic racking tests included herein, the test specimen met 6.0"
Afallout drift performance requirements of AAMA 501.6.
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The specimen was evaluated in accordance with the following:

AAMA 501.6-18, Recommended Dynamic Test Method for Determining the Seismic Drift
Causing Glass Fallout from Window Wall, Curtain Wall, and Storefront System

This report is for the exclusive use of Intertek's Client and is provided pursuant to the agreement between Intertek and its Client.
Intertek's responsibility and liability are limited to the terms and conditions of the agreement. Intertek assumes no liability to any
party, other than to the Client in accordance with the agreement, for any loss, expense or damage occasioned by the use of this report.
Only the Client is authorized to permit copying or distribution of this report and then only in its entirety. Any use of the Intertek name
or one of its marks for the sale or advertisement of the tested material, product or service must first be approved in writing by Intertek.
The observations and test results in this report are relevant only to the sample(s) tested. This report by itself does not imply that the
material, product, or service is or has ever been under an Intertek certification program.
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